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TEST REPORT

1. N0 :  CTZ21-006289E
2. Client
O Name :  Hanil Cement Co., Ltd PyeongTaek Plant
O Address : 5, Dangjinhangman-ro, Sinpyeong-myeon, Dangjin-si, Chungcheongnam-do, Korea
3. Date/of Test 2 2021 09,11 ~ 2021.08.05
4. Use of Report : (Quality Control
5. Test Sample : Fly ash (typell)
6. Test Method
(1) KS L 5405:2018

IS _ Tested By i Technical Manager g
Affirmation f (i

Name : Hyun Chang Jin /’/f Name : LEE Hoo Seok
This report is not aceredited by KOLAS.
Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test |
results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently
| identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this
test report can be checked on KCL website(www.kcl.re.kr).

2021.03.05
Korea Conformity Laboratories President Yoon, Kap Seok 2+~ . Jmfﬁeai’<

Result Inquiry : 26-34,Gajeongbuk-ro,Yuseong-Gu, Daejeon, Korea (82-42-723-3003)
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7. Test Results
1) FEly ash (typell)

Test [tem(s) Unit NbTﬁd Test Results | Remark |Loc. |

DBHS|ty i :.. . j .‘“(1:), | 20
Fineness specific surface blaine | aifg iy 4 290
Ratio of flow value : o : ' 3 B ( 1-)' ; 100
[Activity index 28 days i e i 89
| Loss on ignition s e TR e T e
{Woisture contents L 0.5
Silicon dioxide L e Wb 61.2
s A s
| total phosphate e il
| water-soluble phosphate e i iarko k(1) S 43
' e | i (1) 0.0t
| total content of alkalis : ay (i 0.2
S A ; 1 : :
A 1 26-34,6ajeongbuk-ro, Yuseong-Gu, Daejeon, Korea
B : 252-7, Techno 2-ro, Yuseong-Gu, Daejeon, Korea
| —— Endyef, Repont-rrm
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